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This report &5 & revision 1o report mamber 2. 15,00, 19 and replaces the origingl report, wivich are hevely
i,

Conditions

Thiz report may be reproduced and distibuled 1o yowr clients, provided that it is reproduced snd
dislibuted in fdl,

Specimens will be disposed of four weeks from the date of this report, unless othereise instructed,
Opinions, comments and interpretations expressed in this reporl ane shown in italics.

Coples of INSPEC interpretations referenced in this repon are available upon reguesl.

Tests marked B are not inciuded in our ACLASS Scope of Accreditation.

Thig repon has been provided in accordance with our slandard Terms of Business, which can be
vigrwend a1, and printed from:

i, =i ignal

If you have difficully accessing the Terms of Business, you may contact us for a copy.
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Summary of agsessmont *
Clause Requiremant "mt
34 Design requirerments. Ltd ‘f
3.2 Attachment Element Reguirement
321 Darsal Pass
32130 Dwnamec Feet Fiest Fass
32132 Drynamic Head First Pass
32133 Static Feet First Pass
3.2.1.34 Fall Arrest Indicator Pass
322 Stemnal
32231 Dynamic Feet First
32232 Stabic FeetFist X
32233 Fall Arrest Indicator
323 Frontal
3.2.3.1.1 Dynamic Feet First
$2312 Static Feet First
324 Shoulder
324.1.1 | Static Feet First
325 Waist, Rear
22521 Static Feet First
326 Hig  Pass
326.1.1 Static Feet First Pass
327 Suspension Seat
32711 Static Feet First
3.3 Componont Requiremants
3349 Load bearing straps Ltd
3.3.1.2 Strap tensie test Pass
3315 Strap tengie test (after abrasion) I Pass
332 Thwead and Stilching Lid
333 Connecting components
3.3.1.2 Strap tensile test (soft loops)
3315 Strap tensile test (soft loops - afler abrasion)
51 Marking requirements
2.2 Insbrsctions requirements f [ -
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Koy

Shading shows the clauses requested. Any other clauses were nol requested.
Pass Fisquirarment Satisfied.

Ud | Testing requested was insufficient completely to verify compliance with the clause.
Foefer [0 the "Result defails” sechon for more information,

Fail Requirament ol satishied. Refer to the "Resull defails™ section for more information,
MAg Asgesamen] not camed oul.

MAD Requirement ol applicable.

NT Requested bul not lested duwe to early termination following failure,

* Assessmiend relates only 10 thase specamens which wene tesied and ane the subject of this repo.
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Submission details
Product Quantity | Dates received | INSPEC spaciman no.
(job numbar +}
Fuil body hammess, model JE135005C 06 23 August 2015 2015301 1o 2015306
ing, part no. JEW-1B2Y 200054 1o 200495
wﬂhf'g_'“ / 01 27 July 2015 -
Webbing, part no. JEW-2BLACK 2O095K to 20095T

Erocodures

Thee specimens delailed wilhin the submissions above wene used for the bests covered by this report,

Testing was performed in accordance with ANSI Z358.11-2014 wnless otherwize specified below.
Reference should be made 10 the standard when reading this repon.

Uniless stated othersise, specimens weare tested In the condition as recelved by INSPEC.
Testing was pedormed at INSPEC's laboratory in Kunshan, China.

Webbing, par number JEWB2Y and JEVE-ZBLACK were firsl lested al Inspec's job nusnber 20085
and the results wore repartied i nspee Test Report 2150918

These webbings salshed the requirements of dause 3.3.1.2 and 3.3.1.5

The client has decianed that these same webbings wene used 19 manufaciure this hamess, Therelone
re-ftesting of these webbings was nol perfomed.



INSPEG Test Report No: 2. 15.08. 1594,

Bosult dotails
3 Requirmants
31 Design Requiremonts
Specimen 2C15301 was assessed,

311

312

313

314

315
3151
1.5
316

3.1.7

3171

318
318

The SpEcimen permanenily incorporaled a gorsal atlachment eheman,
The specimen did inconporate another attachment elemeant at the hip
The specimean did inconporate a load bearing sub-pelvic strap.

Al shoulder straps on the specimen came together at the dorsal location and were
crossed by webbing.,

A D-ring was attached (o the dorsal localion.
Testing of the D-ring was nol requested.

The specimen permanently incorporated a back sirap as means ol conlrolling the
saparation of the shoulder straps on the back of the full body hamess.

When the specimen was mounied on fo the torso as per manufacturers
:ﬂﬁ;{tlnm gome portion of the back strap was located between datum levels G
The specimen was not equipped with modular componenis or assemblies,

This clause was nol applicable,

This clause was not applicable.

The specimen was not integrated into a vest or garment,

The specimen was equipped with a fall amest indicalor.

The fall amest indicator deployed during dynamic testing defined in section 3.2,

It was possible wisually to nspect the fall arrester indicator,

The specamen was nol equipped with fall arrest indecaton on oher attachment
elemsent.

The specimen was not equipped with connecting subsystem combdnations.

The specimen did inclede strap retainers (keepers) which serve 10 contnol the
leose ends of straps.

Page ol 13

Pass
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3140

3111

3112

31.13

31.14

32
324

3214

3212

Siatle Feet First Test - Lanyard Parking Attachment Elemant
Specimen 2015301 was assessed,
The specimen was equipped with two lanyard parking attachment elements.

The dgeskgn of the lanyard parking attachimenl elements did nol dewiale from a
previously tested model of a full body hamess of this manufacturer.

The previcasty leslied moedel was JE115021. See INSPEC Tesl Repon 2.15.09.18.
Specimen 2015301was assessed.

it was not possible to remove elements of the full body hamess that suppord the
shoulders § upper 1orso from those that suppor the legs / lower 1orso.

The dorsal atlachment clament was localed Iaxterally along he verical contreling
of the full body hamess.

The specimen dul nol congist of a slemal attachment elemen,

As b specrmen inciuded & sub-pebet strap, this dause 3 nol appicable,

Attachrmont Elament Requirements

Dorsal

Specimen 2015301 was assessed.

The dorsal atlachment ekement was used for fall arest.

The dorsal attachmeént was used in travel resirain oF rescue,

During the dynamic performance test, it was confimed that the design of the full

body harmess directed the laad through the shoulder siraps supporing the user
and around the thighs.

Page 7 of 13
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3213

3.2.1.31

32132

3.2.1.3.3

32134

Dorsal Attachment Elamant Reguirements

Dynamic Feol First Test

Specimen 2015302 was assessed,

Diurireg (e dymamec feed first test, e besl Iorso was nol released,

The hamess did support the test lorso for a penod of five menutes post fall,

During this pedicd, Ihi anghe of the lest 1orso o vartical was 11 degrees. This
value is less than the maximum 30 degrees pemmitied.

Tweo [all arrest indicalors deployed visibly and permanantly.
Full body hamess sirelch was 8.5 inches,
Full body hamess sireich stated in the manufaclurer’s instructions was 18 inches,

Full body harmess stretch shall not exceed 18 inchies, or that which i stated in the
manufacturer's instrudctions, whichewer is lass.

Dynamic Head First Test

Specimen 2015303 was assessed.

During the dynamic head first test, the test lomso was nol released,

T hamess did support the test lorso for a penod of five ménules post fall,

During this penod, the angle of the lest torso to vertical was 14 degrees.  This
value is less than the maximum 30 degrees pemmitied.

Two lall armes! indicalors deployed visibly and permanently.

Statie Feet First Test

Specimen 2015304 was assessed.

During the slatic feet first tests, the test torso was not released from the hamess,
During the static feet first tests, all adjusters did not slip,

Except for the straps. of the buckie and eyelet adjusters, siraps did not show signs
of learing.

Fall Arrgst Indicator Tost
Specimen 2015305 was assessed,

Whien tested using the dorsal altachment element, the fall arest indsclor deployed
visibly and permanently.

Fage 5ol 13
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326 Hip
Specimen 2015306 was assessed,
That hig atlachrenl alements wiste specified to be used as a pair. Pass
The hip attachment element was specified 1o be used solely for work positioning Pass
of ravel restrain
The hip attachrmsent chement was nol specified (o be wsed for fall amest. Pass

3264 Hip Attachmeant Elamant Regquiremeants

32611 Static Foat First Test
Specimen 2G 15306 was assessed,
Dusring the slatic feed first tesls, the lest torso was nod released from [he hamess. Pass
Druinyg thie stabic feed first bests, all adgusters did nol slip. Pass
Excapd fod the straps of the buckle and eyelet adjusters, siraps did nol show signs Pass
of tearing,

33 Components Requirerments

| 3.3.1 Load Bearing Straps

Specimen 2015301 was assessed,

3311 The minimum widlh of the Ioad bearing straps was 44 mm. This is mone than The Pass
imEamum 41 rm speafied,

4312 Specimens 200954 to 2C095E and 2C095K to 200850 withslood a tensile test of Pass
5,000 pounds applied for 1 minute without breaking.

4313 The matenal and characlenstces of lad-beanng siraps were nol assessed, NAs
Manufachuner (o cartify.

3314 The: ends of load bearing strags were hol cull and fused 50 a5 (o prevent raying. Pass

4315  Foliowing abrasion conditioning, spedmens 2C095F fo 20095 and 2C085P to Pass
2C055T withstood a tensile test of 3,800 pounds appled for 1 minute without
breaking,

3316 Siraps in contacl with metal connecions al attachment elements were prodecled Pass
Trewm wear.

3317 This clavse was not applicable, MAD
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342 Thripad and Stitching
Specimen 2015301 was assessed,

3321 The matarial and characlenstics of thread used was nol assessed. Manufaclures Nz
1o cetify,

3322 Al types of slilching were nol assessed, Manufactuner 1o cenify. NAs

3323 Theeads used for sewing the hamess were white coldur. This contrasied with the Pass
vellow and black colour of the load bearnng siraps.
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Estimates of the uncertainty of measurement

Clause Test Uncaertalnty
311 Dorsal attachment See Nole 1
32 Sub-pelvic strap Sea Mofe 1
- Lﬂl'rnd'-dﬂ Elraps Sea Note 1
| Connecor See report
314 ¥ | WWaist bell or back strap = canirol nfupuuﬂmunlﬂam straps St Mote 1
315 Modular components of agsembhes, ailapwwme See Note 1
3.1.5.1 Modular components, See reporn
3,152 Attachment element extender | Length £0.14%
316 Full body hamass integrated into a vest See Note 1
317 ' Fall Amest Indicator | seeNote 1
3.1.8 Harmess with attached connecdling subsystem combinations See repon
319 Strap retainers (keepers) Ses Note 1
3110 Lanyard parking attlachment element « Disengagement lopd +2.90%
3111 Suppod - shouldersiupper (orso Seo Node 1
3112 ' Location of single poinl attachment See Note 1
3113 Sternal attachmenl - bilateral elements See Note 1
3.1.14 Sub-pelvic straps See Note 1
321 | Dorsal attachment element See Mole 1
3.2.1.3.1 Crymeamiss Faed First T2 9%
azaaz | e F * | Dynanuc Head Fiat b, +2.92%
32133 | Donalamschmentoiemdl  |oic sengt e
Skppage 1. 3%
32134 Fall Ames! Indicator test — dorsal attachment Sae Note 1
322 Sternal attachmenl alement See Mote 1
32231 | Stemal attachmeant edement Dhynamic Feel First +2 92
42232 : - Static sirangth Ses Nole 1
! Skppage +1.31%
32233 Fall fgnest Indicaior (st — sternal atachrmient See Mole 1
323 Frantal attachment alament v Soo Mole 1
12311 I Frontal altnm_'rrmntaMnl Ohymamic Feat First +2 S
12312 Frontal atlachmesnt alamant Sl sergn Seahiow ]
Slippage £1.31%
124 Shoulder attachment elemeant Ses Mole 1
32411 Shoulder attachment element Slatic strength See Mole 1
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Clause Taest Uncertainty
| Stippage £1.31%
325 Waist, Rear altachment element See Naote 1
Slatic strength See Mobe 1
32521 Waist, Rear attachment efement 1 31%
326 Hig: attachment element Sew Mote 1
) Static strength See Note 1
32614 Hig atlachrmsent ehermsnt
Slippage +1.31%
127 Suspansion Seal attachment elament Sew Mobe 1
Suspension Seat attachment | Stabic strength See Nate 1
32719 alement
Shppage £1.31%
3311 Siraps Width £1.30%
3312 Slraps Stabic strength See Mote 1
3313 Slraps — matenal and charactenstics Mot applicable
3314 Straps - terminations See Mote 1
3315 Straps (afler abrasion) | Static strength See Nate 1
33186 Siraps — conlact with metal connectors See Mote 1
3317 Buckle & eyelel type adjusters | Spacing +1.30%
3321 Threads and stilching — maierial S Mobe 1
3322 Lock stitching Mot applicable
3323 Stitching — m colour ! See Mote 1
3331 Connecting components (except soff loops) | See report
3.3.3.2 Soft loop attachmenis Soe MNate 1
3333 Soft loop Stabic strength Ses Mobe 1
Soft loop (after abragion) Slabic strength See Mote 1
3334 Zoft loop attachments - protection from wear Zee Mote 1
&1 Marking requiremenis See MNate 1
5.2 Instrpctions requirements See Note 1
Mote 1 The acceplance oilencn for this lest is a straightforsand “PassfFail®, rather than a
numerical value, Consequently, as there is no value 10 be reported, uncertainty has nol
been reporied either,
Mole 2 The uncerainty vabse i5 based on a slandard uncenainty multiplied by a coverage faclor
k = 2, which provides for a confidence level of approximately 95%. Values exprassed as
a percentage (&) ane relative,
Mote 3 i should be nofed that the above values have not been faken inko account wien making

assessment 1o the passill enfera.



INSPEC Test Report Mo: 2.15.09.194 Fage 130l 13

ANNEX

This Anfex COMPASES Gne Seclion

1. Photograph of the product tested, {1 page}



Jinhua Jech Tools Co., Ltd -
Full body harness, model JE135005C

INSPEC Testing Services’ specimen 2C15301 18 September 2015



